

TABLE 1 Anti-emetic regimens used in the study

	Prior to Delivery of First Dose of Chemotherapy	After Delivery of First Dose of Chemotherapy
Fosaprepitant arm	45 min before Chemotherapy- IV ondansetron (0.15 mg/kg) (max. 16 mg); IV dexamethasone (0.075 mg/kg) in NS 100 ml over 15 min; 30 min before Chemotherapy- fosaprepitant (4 mg/kg) in NS(1mg/ml) IV over 30 min.	IV ondansetron 0.3 mg/kg q 8 hourly for 48 h after completion of last dose of chemotherapy ; IV dexamethasone 0.075 mg/kg q 8 hourly for 48 h after fosaprepitant, followed by 0.15 mg/kg q 8 hourly till 48 h after completion of last dose of chemotherapy.
Aprepitant arm	45 min before chemotherapy- IV ondansetron (0.15 mg/kg) (max. 16 mg); IV dexamethasone (0.075 mg/kg) in NS 100 ml over 15 min. 30 min before Chemotherapy- oral aprepitant D1 : Powder for suspension 3.0 mg/kg (up to 125 mg).	IV ondansetron 0.3 mg/kg q 8 hourly for 48 h after completion of last dose of chemotherapy ; IV dexamethasone 0.075 mg/kg q 8 hourly for 48 h after aprepitant, followed by 0.15 mg/kg q 8 hourly till 48 h after completion of last dose of chemotherapy. Oral aprepitant D2 , D3 : Powder for suspension 2.0 mg/kg (up to 80 mg).

max., maximum; NS, normal saline.